saronas. FCC RF Test Report

Report No. :FG760712-01B

Occupied Bandwidth

Mode LTE Band 5 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.74 2.75 45 45 9.03 9.05 - - -
Middle CH 1.09 1.09 2.72 271 4.51 4.51 9.03 9.01 - - -
Highest CH 11 1.09 2.71 2.72 45 4.51 9.07 9.03 - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.72 4.57 - 9.01 - - - -
Middle CH 1.09 - 2.72 4.51 - 9.07 - - - -
Highest CH 1.09 - 2.72 4.49 - 9.03 - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) 15.24 dBm)
- 824.69440 MHZ - 625.05800 MHZ,
I N Qe B 1088111888 MHz 1085314685 MHz,
el P A J AR e [T NP PN
10d — St 10d —
od 0 d
-10 df -10 d
20 df = — = =
NSNS e v
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.6944 MHz 16.96 dBm ML 25,058 MHz 15.24 dam
T 1 824.15734 MHz 10.59 dBm Oce Bw 1.088111688 MHz TL L 824.16014 MHz 8.70 dBm Oce Bw 1.085314685 MHz
T2 1 825.24545 MHz 9.48 dam T2 1 825.24545 MHz 9.6 dom

L I

Date: 3 AUG 2017 18:16:21

L U

DCate: 3 AUG.2017 181631

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) 16.29 dBm)
- 21 836.60180 MHz - 83630980 MHZ,
Y. OccBw 1085314685 MHz T 1088111888 MHz,
T e AL T o
10d 8 104
o d
-10 d -
\ \
204 o \
e Wawawy [N
A R A PRV R M VSV
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6818 MHz 16.52 dam ML L 835.3008 MHz 16.29 dam
T 1 835.95455 MHz 10.14 dBm Oce Bw 1.085314685 MHz TL L 835.95734 MHz 7.89 dm Oce Bw 1.086111688 MHz
T2 1 837.03986 MHz 9.79 dam T2 1 837.04545 MHz 8.96 dam

L I

Date: 3 AUG.2017 18:25:23

L U

DCate: 3AUG.2017 18:25.34

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Date: 2AUG.2017 18:27:51

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| 16.88 dBm|
20 848.12660 MHz - 848.44830 MHz
cBw 1.096503497 MHz 1.088111888 MHZ|
1A PN P e
10 d 4 10 d
od od
\ 7
BUE! v -10d
- ] e ./
I i e . v A
20/ e s EResves
) -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.1266 MHz 16.85 dBm ML 5454453 MHz 16.88 dBm
T1 1 847.74895 MHz 8.95 dBm oce Bw 1.096503497 MHz T1 1 B47.75455 MHz 7.73 dBm Oce Bw 1.088111B88 MHz
T2 1 943.94545 MHz 9.29 dbm T2 1 848.84266 MHz 7.86 dém

L )i

DCate: 3.AUG.2017 18.28.01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.11 dBm) 16.10 dBm)
825.80570 MHz 826.16530 Mz
20 X oce 20 s 5
I PN ISP P 1o 2.739260739 MHz N . 2.745254745 MHz
10 df ;' 10d
/
/ N
od 7 T 0 d T
/ \ 4
-10 d -10 de -
\
S P b | 20 S \ -
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 825.8057 MHz 18.11 dBm ML 5261653 MHz 16.10 dBm
TL 1 824.12138 MHz 10.09 dBm Occ Bw 2.739260739 MHz TL L 824.12138 MHz 9.05 dBm Occ Bw 2.745254745 MHz
T2 1 926.96064 MHz 11.30 d8m T2 1 826.86663 MHz 9.01 dém
L U J L JU J L]
Date: 3 AUG 2017 18:36:53 Date: 3 AUG.2017 18:37.03
ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.90 dBm) ™M1[1] 17.42 dBm)
0 ! 837.36910 MHz - 11 836.11040 Mz
S PR PR 2.715284715 MHz P N :53'3-v./\,¢\ 2.709290709 MHz
10d 104d ¥
/ \ 4
od 1 ) 0 di i Lt
/ \ / \
10 df -10 o
7 - i v
o ~, / / — R
|20 = o = =
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.3601 MHz 17.90 dBm ML L £36.1104 MHz 17.42 dBm
TL 1 835.14535 MHz 11.39 dBm Occ Bw 2.715284715 MHz TL L 835.14535 MHz 9.43 dBm Occ Bw 2.709290709 MHz
T2 1 937.96064 MHz 12.27 dBm T2 1 837.85468 MHz 9.93 dam
L U J wa L JU J L]
Date: 3 AUG 2017 18:45.56 Date: 3 AUG.2017 184606
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
17.87 dBm| mili] 17.19 dBm|
20 847.32620 MHz - 846.97250 MHz
- 2.709290709 MHz| _C By, 2.7152B4715 MHz|
Ty L e - e B
10 d - 10 d ?
/ / \
LE 1 0 -
e { \
BUE! /
N SV T — -
s Ty e
-30 -30
-40 -40 df
50 df -50 di
60 df -60 de
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.3262 MHz 17.87 dém ML B45.9725 MHz 17.19 dém
TL 1 846.14535 MHz 11.38 dBm Occ 8w 2.709230709 MHz TL L 846.14535 MHz 9.44 dBm Occ 8w 2.7152B4715 MHZ
T2 1 948.95465 MHz 11.39 dBm T2 1 846.86064 MHz 9.44 dBm

Date: 2AUG.2017 18:48:23

] ) [

Cate: 3.AUG.2017 18.48.33

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.66 dBm)| ™M1[1] 15.46 dBm)
- 624.51200 MHz - . 625.08100 MHZ,
N Occ B 4.495504496 MHz . ¥ Occ B 4.495504496 MHz
VA e b PR e | 1. A A
w0 / 0d f S A
i 4 LN
o 7 o 7 1
/
104 / . o /
/ {
/ |
20 dBm == ¥ rVe WAV A 20 o - ! E
(v z Pafu SNV WPV S S
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.512 MHz 15.66 dam ML 25,081 MHz 15.46 dam
T 1 824.24226 MHz 9.95 dBm Oce Bw 4,495504496 MHz TL L 82425225 MHz 10.15 dBm Oce Bw 4.495504496 MHz
T2 1 828.73776 MHz 9.59 dam T2 1 828.74775 MHz 9.71 dom

L I

Date: 3 AUG.2017 18:57.25

L U

Cate: 3 AUG.2017 1857 36

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.44 dBm) ™M1[1] 15.41 dBm)
836.79000 MHz 836.72000 MHZ,
= : . 4.505404505 MHz @ Occ B 5404505 MHZ
g )h ecieiliadind WAV 0d A norehiny porned
P [ \ 4
o T 0 7
{ \ /
-10 de 7 -10 d
|f ﬂf
20 d <
AV e VAV Ny
=0 der
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML £35.70 MHz 16.44 dam ML 36,72 MHz 15.41 dam
T 1 834.24226 MHz 10.00 dBm Oce Bw 4.505454505 MHz TL L 834.24226 MHz 10.61 dBm Oce Bw 4.505494505 MHz
T2 1 838.74775 MHz 10.10 dam T2 1 838.74775 MHz 8.89 dam

L I

Date: 3 AUG.2017 19:06.28

L U

DCate: 3 AUG.2017 19.068.38

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.60 dm| mili] 14.98 dBm|
845.18100 MHz 848.15800 MHz
e - Oce B 4.495504496 MHz & 4.505494505 MHz
s A A Py e b e
10d - — - 10d SRS
/
od 4 od 1
/ /
-0 + -10 T
e e AT P . Vo
; - A Y
)
-40d -40 d
50 df -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.161 MHz 15.60 dBm ML 545158 MHz 14.98 dBm
TL 1 844.24226 MHz 10.46 dBm Oce Bw 4.495504496 MH2 TL 1 B44.24226 MHz 9.82 dém Oce Bw 4.505494505 MH2
T2 1 848.73776 MHz 11.08 dBm T2 1 846.74775 MHz 9.07 dém

Date: 3AUG.2017 19:08:55

L )i

DCate: 3.AUG.2017 19.08.05

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. :FG760712-01B

LTE Band 5

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.07 dBm) ™M1[1] 16.59 dBm)
0 1 827.6810 MHz - 890.9190 MHz
NN iy A, Occ By ) 9.030969031 MHz 050949051 MHz
P A PFRE
10d 104d
{ \
od 0 d
04 / — 10 d
\
\ - i
2048 ~ — Lurkr\ . =
-30 -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 827.681 MHz 17.07 dBm ML E30.319 MHz 16.59 dBm
TL 1 824.4545 MHz 11.94 dBm Occ Bw 9.030955031 MHz TL L £24.4B45 MHz 10.67 dBm Occ Bw 9.050949051 MHz
T2 1 833.4358 MHz 10.09 d8m T2 1 833.5355 MHz 11.16 d8m
L U J L JU J L]
Date: 3 AUG 2017 19:17.58 Date: 3 AUG.2017 181808
ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.90 dBm) 18.12 dBm)
0 " 840.3360 MHz - 898.6980 MHz
By P 9.030969031 MHz 9.010989011 MHz
TT‘" N A I L | e
10d 104d
! { 4
od y 0 di ! 1
{ / \
[ i / \
-tod f = -10 Y
S T 4
o =1 \ o p e
2040 S VA VeV o~ ]
-30 -30
40 df 40 df
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 840.336 MHz 16.90 dBm ML L 38,608 MHz 18.12 dBm
TL 1 831.9545 MHz 11.69 dBm Occ Bw 9.030955031 MHz TL L £32.0045 MHz 9.67 dBm Occ Bw 9.010969011 MHz
T2 1 8409955 MHz 11.78 d8m T2 1 841.0158 MHz 10.47 dBm
L U J wa L JU J L]
Date: 3 AUG 2017 19:27.00 Date: 3 AUG.2017 18:27.10
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.62 dBm| mili] 16.55 dBm|
20 B43.5400 MHz - 0 B40.5630 MHz
o] Occ By T2 9.070929071 MHz| N Bw 9.030969031 MHZ|
\ AL 2 et .
v oy S S
10 df 10 d -
/ 4 !
od + 0
10 d \ 10d [ \
[ | NP
P T N 0 -~ A e/ _
-30 -30
-40d -40 d
-50 df -50 di
60 df -60 de
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B843.54 MHz 17.62 dém ML B4D.563 MHz 16.55 dBm
TL 1 839.4446 MHz 12.09 dBm Occ 8w 9.070929071 MHz TL L 8304845 MHz 11,31 dBm Occ 8w 9.030969021 MHz
T2 1 848.5155 MHz 11.36 dBm T2 1 B45.5155 MHz 11.04 dBm
L ) L )i ) L
Date: 3 AUG 2017 19:29.28 Date: 3 AUG.2017 192938

SPORTON INTERNATIONAL INC. Page Number 1 A5-16 of 43
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

(=]

L I ]

Date: 8.OCT 2017 2116.05

L U ]

DCate: 6.OCT 2017 20:45:17

pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.74 dBm| ™M1[1] 16.53 aBmj
- . 825.01890 MHz - 624.68480 MHZ,
OcgBre 1.093706294 MHe| 2.715284715 MHz]
I it (WEAVEA TS CaSVLLEY [p ey 11 e S
10d = 104
1 f
o4 0d
Ji 7 T
-10 df f -10 d / \“
204 ! s = = S =
el 7 v ~T o
A Mt
VAW - a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.0189 MHz 15.74 dam ML 24,5848 MHz 16.53 dam
T 1 824.15175 MHz 7.53 dm Oce Bw 1.093706294 MHz TL L 82414535 MHz 10.13 dBm Oce Bw 2.7152B4715 MHz
T2 1 825.24545 MHz 8.87 dam T2 1 826.86064 MHz 10.96 dam

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I ]

Date: 6.OCT 2017 212097

L U ]

Cate: 6.OCT 2017 20:48.48

rum v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.41 dBm| MiL1] 16.16 dBm|
n B36.,49440 MHz o o 83643410 MHZ
| Occ B 1090909091 MHz| L | Occ By 2.721278721 MHZ]
o VAT Tt e AT o R RS Tl Sa T e ninde
I\ [
o Y 0 7 v
10 df A 10 di | \
\ _j‘ \
/ Ny S 20.45m S Ve R e P
Ao o 7
30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4944 MHz 15.41 dam ML L 36,4341 MHz 16.18 dam
T 1 835.96014 MHz 10.53 dBm Oce Bw 1.090305051 MHz TL L 835.13936 MHz 9.64 dBm Oce Bw 2.721278721 MHz
T2 1 837.05105 MHz 8.00 dam T2 1 837.86064 MHz 9.76 dam

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

L 1 ) ]

Date: 6.OCT.2017 21:21:50

L I ]

DCate: 6.0CT.2017 20:51.02

rum pectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 0cde SWT  63.2us @ VBW 100kHz Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 5.27 aBm)| ™Il 16.07 dBm)|
0 848.29440 MHZ - s 847.08640 Mz
i Occ B 1.093706294 MHz X Oce By 2.721278721 MHZ]
PITaY: vl ] T A C N O e iy NPT
10d 4 104d ¥
{ \
od . 0 d ’
\ \
10 df -10d r
- / !
20d 264 = = =
AR e A, = T
30 = -30
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.2544 MHz 15.27 dBm ML 5470664 MHz 16.07 dém
TL 1 847.75455 MHz 9.41 dBém Oce Bw 1.093706294 MHz TL 1 B846.13337 MHz 9.66 dBm oce Bw 2.721278721 MHZ
T2 1 948.94825 MHz .43 dbm T2 1 846.85465 MHz 9.61 dbm

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. :FG760712-01B

LTE Band 5

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 15.76 dBm)
- 824.47200 MHz - " 831.9180 MHz
Occ B 4.565404565 MHz o opbive 9.010989011 MHZ
et e A \ T2 s T
1wd s AV Y AR 10 d
\ ! \
0 ! 0 / ‘
] \ / \
04 - \‘ 10 d - %‘
/ ! /
20d g 5 |20 dem— — T
A R N P e
i) 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.472 MHz 14,36 dam ML B31.318 MHz 15.76 dam
T 1 824.2023 MHz 7.72 dBm Oce Bw 4.565434565 MHz TL L £24,4845 MHz 10.04 dBm Oce Bw 9.010969011 MHz
T2 1 828.76773 MHz 8.07 dam T2 1 833.4955 MHz 10.30 dam
L U J L JU J L]
Date: 8 OCT 2017 2055:33 Date: 6OCT 2017 21:05:48

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.48 dBm)| MI[1] 15.68 dBm
838.50800 MHz
= occBw ") 4.505404505 MHz @ 9.070929071 MHZ
104 Y R Ot W L A 10 4 e
{ ! \
d / P |
° 7 o T 1
i | |
10 df i -10 - y
. . o o J — \
,;? SR Wk T 5 = ]
a0 30
40 d 40 d
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,508 MHz 14,48 dam ML L 34,862 MHZ 15.68 dam
T 1 834.25225 MHz 8.27 dBm Oce Bw 4.505494505 MHz TL L £31.9645 MHz 10.00 dBm Oce Bw 9.070929071 MHz
T2 1 838.75774 MHz 7.29 dam T2 1 8410355 MHz 9.48 dam
L it ] - L ) ] L]
Date: 8 OCT 2017 21:00:04 Date: 6OCT.2017 211021

Highest Channel / 5SMHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.10 dBm| mili] 3 dBm)
20 847.71900 MHz - 842.1820 MHz
ock 4.485514486 MHZ, “_ Oce Bw 9.030969031 MH_Z|
e AT Mg A N P, AN -
104 s e, Srady S 104 s \ Ay ~
/ i / \
od od
. / ) [ \
-0 7 -10 1 v
20 d S - 20 di — -
: = R Sy e S i
a0 -0
-40 -40 df
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.718 MHz 14.10 dBm ML 542,162 MHz 15.23 dBm
T1 1 844.25225 MHz 9.60 dBm oce Bw 4.485514486 MHz TL 1 839.4645 MHz 9.97 dém Oce Bw 9.030969031 MH2z
T2 1 848.73776 MHz 8.62 dbm T2 1 B45.4955 MHz 9.04 dBm
L I ) L I ) -
Date: 8 OCT2017 21.01:18 Date: 60CT.2017 211134
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 3 AUG 2017 18:18:29

Date: 3 AUG 2017 18:33:17

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PASS /l\ 20 chine -w(:;\: HUS_|LINE_ABS PABS
10 dbm / 10 dBm !
1 [
ode | \ 0 dem J ‘
-10 dem -10 dBm
SPURIOUS INE_ABS \ f
-20 dem H‘\ 20 dBm
-30 dém t"' -30 dBm—y \L
-40 dem / Hal -ah dem ™
. Lo, ”
-50 dem g ,
= A LJ’ = 0GB m: ] JMu
o~ IS Iw— T BT W P
~sotiem —— 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,04006 MRz -47.00 dem -34.00 d& 847.000 MHZ 849,000 MHZ 100 000 kHz 848 76324 MHZ 21,60 dom .50 08
523.000 MH2 | B4.000 MHz 20.000 kiz 823,99451 MHz ~21.66 dbm -8.66 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.62 dBm -7.82 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.24575 MHz 21.81 dBm -8.15 di 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -46.86 dBm -33.86 dB
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.AUG.2017 18:21.47

Date: 3.AUG.2017 18:29:59

S um L
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm / "“‘-\ 10 cerf \
0de l - 0 uarH[ ;I
-10 dBm - i -10 d}arr :
SPURIOUS_LINE_ABS ’ l W
-20 dém K L d"dem L&.\
-30 dBm: /L(-", -30 dBm J\v
-40 dBm — -40 dBm =
-50 dam - / -50 dem
e )
“a0TeT & -60 dem B ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -30.01 dém -17.01 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.01199 MHz 13.50 dBm -16.50 d&
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 96853 Wiz -28.43 dém -15.43.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,06543 MHz -24.26 dBm -11.26 dB
824.000 MHz £26.000 MHz 100.000 kHz 82435664 MHz 13.64 dBm ~16.36 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -31.02 dbm -18.02 dB
T
Il 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
e dhak 5AES | SPURIGNE CHNEKABS PABS
) . . Wk Line _$PURIDUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS = 20 dfim [\
10 dBm f \‘ 10 dBm [ ¥
o de J 1\ 0dem r{ ‘
-10 dém -10 dem
SPURIOUS_LINE_ABS H )‘
-20 dem \1\ -20 dem
-30 dBm -30 dBm

40 dem

/

-50 dém

Date: 3 AUG 2017 18:20:08

Date: 3 AUG 2017 18:34'55

N [ S N e
. ISR o T B
“B0-tE
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,92408 MHz -49.31 dém -36.31 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,74525 MHz 20.19 dém -9.81 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99151 MHz -24.31 dBm -11.31 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -23.94 dBm -10.94 dB

824.000 MHz 826.000 MHz 100.000 kHz 82423477 MHz 20.74 dBm -9.26 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -50.04 dbm -37.04 db

Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.AUG.2017 18:23.25

Date: 3.AUG.2017 18:31:38

S um L

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

3 3 3 ABS Line _$PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem i, 10 dprfetnd \
ode {Jf \\ 0 UBJ \
-10 dBm - -10 dpm -
SPURIOUS_LINE_ABS i \
20 dem ‘ W 2gEm L“‘
-20 dBm /TMW -30 dBm "'\'I'\\\
40 dBm v 40 dBm a
=
e
-50 dem z -50 dem
,..M M{
_nw—-_"""wf e

s 60 dBm ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -33.21 dém -20.21 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.56344 MHZ 12.73 dBm -17.27 dB

523,000 MHz £24.000 MHz 20,000 kHz 923,94B55 MHz -30.76 dBm -17.76 8 849,000 MHz 850.000 MHz 20,000 kHz 849,05145 MHz -26.89 dBm -13.89 dB

824.000 MHz £26.000 MHz 100.000 kHz 825,02997 MHz 12.53 dBm ~17.47 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -33.21 dbm -20.21 dB

T
Il 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge / 1

RB

Highest Band Edge / 1 RB

Date: 5. 0CT 2017 21:17-54

Date: 6 OCT 2017 21:25:17

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
i N
10 dem !f \\ 10 dém l ]|
ode k 0 dem )
-10 d&m -10 dBm
SPURIOUS INE_ABS Q ;
20 dem \ 20 dem (J
-30 dBm .\ -30 dBm \
)
-40 dem: VIP\I -40 da@.«J
1. '\Eg \
50 dBm T
W '\“ jﬁ m Y
U I R —
S0 BT -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,93207 MHz -52.38 dbm -39.38 08 000 MiE | B45 o0 Wiz 100,000 Kiz TR EET 2012 cBm _gwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~26.47 dbm -13.47.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -25.01 dBm -12.01 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.26673 MHz 20.11 dBm -9.89 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -52.45 dBm -39.45 dB
T
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 8.0CT.2017 21:19:32

Date: 6.0CT.2017 21:23.38

] um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
n
10 dem / r 10 d?. \
bde ( \l\ 0de \
-10 dBm I -10 dpm
SPURIOUS_LINE_ABS J \ l
-20 dBm [ \«‘h -20 dBm ‘
-30 dBm dBrm
-40 dem 7 o 40 dem = \\
50 dBm - 50 dem
]
sl " a—
~50-He -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -34.22 dém -21.22 de 847.000 MHz 849.000 MHz 100.000 kHz 848.,60939 MHz 12.09 dBm -17.91 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -33.35 dBm -20.35 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,04246 MHz -32.88 dbm -19.38 dB
824.000 MHz 826.000 MHz 100.000 kHz 82489411 MHz 11.69 dém -18.11 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -32.59 dbm -19.59 dB
Y
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 3 AUG 2017 18:39:02

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISUECHHEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PASS {! 20 ghine _PURIO NE_ABS PABS
10 dBm | \ 10dBm
0 da K ll 0 dem |
-10 derm: { -10 dem
SPURIOUS_LINE_ABS
-20 derm j 20 dem \
-30 dam -30 dBm
AL A
W iy
-40 dBm W ; i1 / f;\q dBm h'l‘lr‘r k
-50 dBm ,,-\% A it KW —Sﬁgmf -v‘h' e
Lo | = havi iy .
g ‘Jﬂxw"‘"“'ﬁhwm iasalisi
~B0de 60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 522,05604 MRz -45.18 dem -32.18 0B 846.000 MHZ 849,000 MHZ 100 000 kHz 898, 77672 Mz 21,53 dbm —5.47 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz -17.44 dbm 444 di 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -16.28 dBm -3.28 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.23526 MHz 21.78 dBm -8.22 di 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -44.21 dBm -31.21 dB
Y
) i )

Date: 3 AUG 2017 18:50:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 3.AUG.2017 18:42.19

S um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
eitE,
10 dBm ik I
\
ode I; | dem t
-10 dem f H{-10 dem -
SPURIOUS_LINE_ABS f \
20 dBm } -20 dBm
-30 dBm -30 dBm ||
P e =
-
40 dBm —= 40 dem —
e T
-50 dam — ] -50 dBm: B -
s s M\___\
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,89211 MHz -28,19 dém -15.19 de 846.000 MHz 849.000 MHz 100.000 kHz 848,28222 MHz 9.73 dBm -20.27 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -26.46 dBm -13.45 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -24.92 dBm -11.92 dB
824.000 MHz 527,000 MHz 100,000 kHz 825.67083 MHz 10.04 dBm -19.96 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.06434 MHz -25.16 dbm -12.16 dB
Y
) i )

Date: 3.AUG.2017 18:53:49
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LTE Band 5/3MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PABS | SPURIGNE CHNEKABS PABS

1 5 5 ABS Line SPURIOUS, NE_ABS. PASS

20 ghilie ~FPURIOUS_LINE_ABS PABS {_\ 20 dhim [
10 dem I 10 dBm K -
ode l 0dem f l
-10 d&m I -10 dBm f
SPURIOUS INE_ABS H

-20 dBm

-20 dBem ‘I
/

-30 dBm /: -1“ -30 dBm

40 dem ‘U\"" n ]| P
AL W N

-50 dém E m-#
NP VAT | Vi

B HET -60 dBm:

Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,95604 MHz -46.06 dBm -332.06 de 846.000 MHz 849.000 MHz 100.000 kHz 848.77672 MHz 20.29 dBm -a.71 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -19.03 dém -6.03 dB 349,000 MH= 850.000 MHz 30.000 kHz 340.00450 MHz Z17.85 dBm ~4.85 dp
824.000 MHz £27.000 MHz 100.000 kHz 624.22328 MHz 21.22 dem -6.78 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -46.27 dbm -33.27 dB

Il ) i

Date: 3.AUG.2017 18:40:40 Date: 3 AUG 2017 18:52:10

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um ka
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dBm ke 5t
KMWMMMM T————e]
0de ’ ‘\ dem i
-10 d8m / -10 dBm. -
SPURIOUS_LINE_ABS f !
-20 dBm -20 dBm
-30 dém l -30 dem l‘w""‘
[y =
40 dBm —— 40 dBm =
/_,-—-"A_"— \Mx-’—‘“m
-50 dam . -50 dem ==
N e
deém -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -30.61 dém -17.61 de 846.000 MHz 849.000 MHz 100.000 kHz 846,58801 MHz 8.88 dBm -21.12 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -28.09 dBm -15.09 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -26.50 dBm -13.50 de
824.000 MHz 827.000 MHz 100.000 kHz 826.26424 MHz 0.21 dBm -20.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -27.42 dbm -14.42 dBb
Y
) i )
Date: 3.AUG.2017 1843.58 Date: 3.AUG.2017 18:55.28
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 6. 0CT 2017 20:47-06

Date: 6 OCT 2017 20:52:50

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem [\l 10 dém /J .
ode / \ 0 dem { |
-10 d&m -10 dBm
SPURIOUS INE_ABS \ H
20 dem 20 dem ]
-30 dBm / \‘ -30 dBm (f} \
40 dem / f‘\ }ﬂ\ 4b dpm—f
-50 dBm - \%\-‘/ | sd dem \j \ ha
1=
[ I N Lv" mwv.)l v P ™ N
B e 60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,36404 MHz ~48.21 dém -35.01 0B 546,000 Mz | 849,000 Mz 100,000 Kiz 348 74075 Mz 2001 cBm ~0.95 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -21.62 dém -8.62 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00350 MHz -21.28 dBm -8.28 dB
£24.000 MHz 527.000 MHz 100.000 kHz 524.23926 MHz 19.89 dBm -10.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.10 dBm -34.10 db
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815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -31.96 dém -18.96 de 846.000 MHz 849.000 MHz 100.000 kHz 847,41009 MHz 7.99 dim -22.01 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -25.91 dBm -16.51 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00150 MHz -29.21 dBm -16.21 dB
824.000 MHz 827.000 MHz 100.000 kHz 82485564 MHz B.41 dBm ~21.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -31.63 dbm -18.63 dBb
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,23676 MHz -47.52 dBm -34.52 dB 844.000 MAZ | 849.000 MHZ 100.000 KAz 848, 68287 MRz 51 44 B .55 08
£23.000 MHz 824,000 MHz 50.000 kHz 823,99750 MHz -23.06 dém -10.06 dB 340,000 MH= 850,000 MH2 20,000 kHz 240.01548 MHz ~22.60 dBm 060 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,94605 Mhz -30.11 dem -17.11 de 544000 MHZ 849,000 MHZ 100,000 kA2 846.32018 MAZ =68 dbm 2.3 0B
523,000 MHz £824.000 MHz 50.000 kiz 823,99550 MHz -28.84 dm -15.84 8 849,000 MHz 850.000 MHz 50,000 kHz 849,00150 MHz -26.59 dBm -13.50 dB
824.000 MHz £29.000 MHz 100.000 kHz 82465185 MHz 7.35 dBm ~22.65 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -26.75 dbm -13.75 db
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SPORTON LAB.
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 3 AUG 2017 19:01:12
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E15.000 MAz 923,000 MHz 100,000 kHz 922,16484 Mhz -48.28 dem -35.28 db 844.000 MHZ 849,000 MHZ 100 000 kHz 8490 65285 Mz 20,34 dBm —0.66 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99650 MHz -22.78 dbm -9.78 db 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -23.00 dBm -10.00 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.32218 MHz 20.86 dBm ~g.14 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,78421 MHz -47.82 dBm -34.82 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -33.25 dem -20.25 de 544000 MHZ 849,000 MHZ 100,000 kA2 aﬂﬁs iz =10 dbm -zzwl
523,000 MHz £824.000 MHz 50.000 kiz 923,99451 MHz -30.77 dm -17.77 8 849,000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -29.38 dBm -16.38 dB
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LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,15684 Mhz -50.87 dem -37.87 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 8490 64286 M2 20,15 dBm .65 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,59750 MHz -24.24 dbm -11.24.d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -23.32 dBm -10.32 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.30220 MHz 19.93 dBm -10.07 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,82418 MHz -48.96 dBm -35.96 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -32.33 dem -10.33 de 544000 MHZ 849,000 MHZ 100,000 kA2 84460680 MAZ 5 16 dom —53.84 0B
523,000 MHz £824.000 MHz 50.000 kiz 923,99650 MHz -31.20 dém -18.20 8 849,000 MHz 850.000 MHz 50,000 kHz 849,00150 MHz -32.22 dBm -19.22 dB
£24.000 MHz 529.000 MHz 100.000 kHz 5206.25025 MHz £.26 dim -23.74 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -33.97 dBm -20.97 dB
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SPORTON LAB.
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Report No. :FG760712-01B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz §20,19081 MHz -40.26 dem -36.26 d& 539,000 MHz B 100 000 kHz e 2156 dom _EWI
523.000 MHz | B94.000 MHz 160.000 khz 823,55351 MHz -3L.71 dém -18.71 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00949 MHz -28.64 dBm -15.84 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 522,78821 Mhz ~31.08 dBm -18.09 d& §39.000 MHz | 849,000 MMz 100.000 KAz 330 71429 Mz 555 dbm _mml
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SPORTON LAB.
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz 520,17483 MHz 49,72 dem -36.72 dB 539.000 MHZ 849,000 MHZ 100,000 kA2 a;?ﬁ iz 10,62 dbm _mwl
523,000 MHz £24.000 MHz 100,000 kHz 82397852 MHz -31.26 dém -18.28 8 843.000 MHz 850.000 MHz 100,000 kHz 840,02747 MHz -30.33 dBm -17.33 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,68432 MHz -33.62 dem -20.62 d 539.000 MHZ 849,000 MHZ 100,000 kA2 a;?mﬁ iz 457 dbm _25W|
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LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -52.64 dem -30.64 d& 539,000 MHz B 100 000 kHz T 20,08 dBm _gml
523.000 MHz | B94.000 MHz 160.000 khz 823,55650 MHz -33.28 dém -20.28 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,00450 MHz -33.05 dBm -20.95 dB
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,79620 Mnz -32.03 dBm -10.03 d& §39.000 MHz | 849,000 MMz 100,000 Kiz 340 55345 Mz 3716 dbm _Zﬁml
523.000 MHz | B94.000 MHz 100,000 kHz 823,53950 MHz ~30.07 dBm -17.07 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -34.05 dBm -21.95 dB
£24.000 MHz 534.000 MHz 100.000 kHz £25.04396 MHz 3.17 dBm -26.93 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.27473 MHz -37.36 dBm -24.36 dB
.
I J1 i
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 3. AUG 2017 18:24:20

Date: 3 AUG.2017 18:25:1

4

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
Lrrtmsnsm sttt o] WMM‘“
MWWM I adaman'an
] 50 deém :
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 746.15067 MHz -58.42 dBm -45.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 732.81234 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 965.24476 MHz =-57.47 dBm -44,47 dB 860,000 MHz 1,000 GHz 100.000 kHz 949.86014 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -45.12 dBm -32.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -46.37 dBm -33.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.03 dBm -29.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41,90 dBm -28.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -42.99 dBm -29.99 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84704 GHz -43,08 dém -30.08 d&
{ 1 J L] ( )| wa

Middle Channel / QPSK

Middle Channel / 16QAM

Spectri

; &

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

(@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
O i P e
[} MWMW\MW . v e e g L TPu——
-50 derr -50 dBm
ey ypeere2
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 696.32809 MHz -58.41 dBm -45.41 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.81184 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.11888 MHz =-57.47 dBm -44,47 dB 860,000 MHz 1,000 GHz 100.000 kHz 914.05594 MHz -57.45 dBm -44,45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.31 dBm -33.31dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -47.12 dBm -34.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.94 dBm -28.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84777 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43.07 dBm -30.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42.93 dBm -29.93 dB&
\ I ) L] ( Il J -
Date: 3.AUG 2017 18.26.47 Date: 3. AUG.2017 182741
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 3. AUG 2017 18:35:50

Date: 3 AUG.2017 18:36:43

n = sp a2
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
et e P
I B B it B Tt o
" -50 dBm I
—
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 686.91279 MHz -58.44 dBm -45.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 731.24313 MHz -58.35 dBm -45,35 dB
860,000 MHz 1.000 GHz 100.000 kHz 883.42657 MHz -57.52 dBm -44,52 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.32867 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.77 dBm -32.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.09 dBm -33.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -41.97 dBm -28.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,87 dBm -28.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -42.87 dBm -29.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,02 dém -30.02 d&
{ 1 J o ( )it J o

LTE Band

5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum - p -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
10 4dpe_SPURIOUS LINE ABS JRIOUS | INE_ABS
. I
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 der -40 dBm
R i NPT Pt i o]
1 B o sttt il il 3 R e i
-50 dBm -50 dBm
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 709.27411 MHz -58.36 dBm -45,36 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -58.45 dBm -45.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 923.84615 MHz -57.53 dBm -44,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 873.77622 MHz -57.49 dBm -44,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.96 dBm -31.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -46.08 dBm -33.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41.82 dBm -28,82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42,06 dBm -29.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85804 GHz -42.86 dBm -29.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86503 GHz -43.06 dBm -30.06 dB
\ I ) ( Il J « -
Date: 3.AUG 2017 18:44.52 Date: 3 AUG.2017 184548
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Ban

d 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

Dater 3. AUG 2017 18:47:20

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
N i o o i
S B e iy Moy are e N -~
1 -50 dBm 1
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 746.93528 MHz -58.35 dBm -45,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 684.95127 MHz -58.41 dBm -45.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.20979 MHz =57.40 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 892.65734 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.61 dBm -33.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -46.30 dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -41.82 dBm -28.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -42,04 dBm -29.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43.06 dBm -30.06 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.86403 GHz -43.01 dBm -30.01 d&
{ 1 J L] ( )| wa

Date: 3 AUG.2017 18:48:13

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 ddRE_SPURIOUS LINE ABS PABS 10 ddRE—FEURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
AN AL B AN i
1 _ PP e ek Tttt ] . -‘-,,‘“_“‘.¢\”F,‘nﬁyn—vﬁp T
-50 derr -50 dBm
e ool
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -58.29 dBm -45.29 dB 30.000 MHz 815.000 MHz 100.000 kHz 784.20415 MHz -58.33 dém -45,33 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.27972 MHz -57.68 dBm -44,68 dB 860,000 MHz 1,000 GHz 100.000 kHz 901.74825 MHz -57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -45.25 dBm -32.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.55 dBm -33.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.95 dBm -28.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41,90 dBm -28.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -42.96 dBm -20.96 dg&
\ I ) L] ( Il J -
Date: 3.AUG 2017 18.56.22 Date: 3 AUG.2017 185716
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 3. AUG 2017 19:05:24

Date: 3 AUG.2017 15:06:18

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
L LA AP A AN st i o]
D B O B S —— | e et
I 50 dBm X
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 712.02024 MHz -58.40 dBm -45.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 736.34308 MHz -58.28 dBm -45.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.48951 MHz =-57.44 dBm -44,44 dB 860,000 MHz 1,000 GHz 100.000 kHz B867.48252 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -45.50 dBm -32.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.29 dBm -33.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -41,892 dBm -28.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86653 GHz -42.99 dBm -29.99 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43.05 dBm -30.05 d&
{ 1 J L] ( )| wa

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- t -10 deffi=—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
1 P i T i v ' M-WWMMW
-50 derr -50 dBm
. __..|J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 730.85082 MHz -58.35 dBm -45,35 dB 30.000 MHz 815.000 MHz 100.000 kHz 766.94278 MHz -58.46 dBm -45.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 910.27972 MHz =-57.43 dBm -44,43 dB 860,000 MHz 1,000 GHz 100.000 kHz 9£8.81119 MHz -57.49 dBm -44,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.97 dBm -31.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.77 dBm -32,77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.03 dBm -29.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,99 dBm -28.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43.06 dBm -30.06 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.41165 GHz -43.01 dBm -30.01 d&
\ I ) L] ( Il J -
Date: 3.AUG 2017 19.07.52 Date: 3 AUG.2017 19.08.48
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SPORTON L.

FCC RF Test Report

AB.

Report No. :FG760712-01B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 3 AUG 2017 19:16:54

Date: 3 AUG.2017 15:17:48

n = sp a2
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
R b T W iy O adaa e U S
P il i g -
1 -50 dBm 1
—
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 689.26662 MHz -58.44 dBm -45.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.32 dBém -45,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 896.71329 MHz -57.68 dBm -44,68 dB 860,000 MHz 1,000 GHz 100.000 kHz 909. 44056 MHz -57.33 dBm -44,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.36 dBm -33.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.07 dBm -33.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42.03 dBm -29.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -42,92 dBm -29.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -42.93 dBm -29.93 dB&
{ 1 J L] ( )| wa

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum - p -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
10 4dpe_SPURIOUS LINE ABS JRIOUS | INE_ABS
. I
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 der -40 dBm
y i p— AN P tsmer et Tt e I NI
e L
-50 dBm -50 dBm
e e ‘r
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 745.36607 MHz -58.46 dBm -45.46 dB 30.000 MHz 815.000 MHz 100.000 kHz 695.54348 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 916.43357 MHz -57.50 dBm -44,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B0.48951 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.09 dBm -32.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.19 dBm -33.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.83 dBm -28,83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -41,74 dém -28.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85754 GHz -42.76 dBm -29.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85204 GHz -42.86 dBm -29.86 dB
\ I ) ( Il J « -
Date: 3.AUG 2017 19:25.56 Date: 3 AUG.2017 19.26.50
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SPORTON

LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 3. AUG 2017 19:26:24

Date: 3 AUG.2017 19:29:18

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
P I PR M - mWWMMW
L -50 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 733.98926 MHz -58.28 dBm -45.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 757.91979 MHz -58.37 dém -45,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 933.07692 MHz -57.31 dBm -44,31 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.60140 MHz -57.16 dBm -44,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.33 dBm -32.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.35 dBm -32,35dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42.20 dBm -29.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84177 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86403 GHz -43.08 dBm -30.08 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42,76 dBém -29.76 d&
( I J L] ( )| wa

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 ddRE_SPURIOUS LINE ABS PABS 10 ddRE—FEURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
PR YR B I APl PP e,
dB ] a mcintliin L P B
-50 derr -50 dBm J.—
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B802.64243 MHz -58.40 dBm -45.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 735.16617 MHz -58.28 dBm -45.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 905.66434 MHz -57.51 dBm -44,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 939.93007 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.23 dBm -32.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.78 dBm -33.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85377 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41,94 dBm -28.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -42,91 dBm -29.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.87203 GHz -42.99 dBm -29.99 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. :FG760712-01B

LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 732.42004 MHz -58.49 dBm -45.49 dB 30.000 MHz 815.000 MHz 100.000 kHz 707.70490 MHz -58.30 dém -45,30 dB
860,000 MHz 1.000 GHz 100.000 kHz 974.75524 MHz -57.65 dBm -44,65 dB 860,000 MHz 1,000 GHz 100.000 kHz 960.90909 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -46.56 dBm -33.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -41,88 dBm -28.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43.01 dBm -30.01 de 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -30.08 d&
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Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 765.37356 MHz -58.57 dBm -45.57 dB
860,000 MHz 1.000 GHz 100.000 kHz 876.01399 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.21 dBm -34.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42.22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43.11 dBm -30.11 dB
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